




EXHIBIT “A” 

 

CITY OF MIRAMAR, FLORIDA 

 

 

Proposed Water Supply Facilities Work Plan 

Comprehensive Plan Amendments  
 

 

 
 

 

 
 

 

 

 

 

 

 

 

 

 

March 31, 2020



   

2  
Words in struck-through type are deletions from existing text.  Words in underscored type are additions. 

 

I. Future Land Use Plan 
Natural, Cultural and Historical Resource Protection 

 
Policy 6.13 The City has established 2.0 5.0 MGD of reclaimed water as an integral part of 

their wastewater management and alternative water management program. The 

City has established 2.0 5.0 MGD of reclaimed water for reuse. In 2022, the City 

shall expand the reclaimed water an additional 2.0 2.5 MGD.  
[...]
for its primary water supply, and the Cities of Pembroke Pines and Miramar to provide 

for emergency water supply. 

Figure 2—3  BCWWS SERVICE AREA IN MIRAMAR 

 

  



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 16 

 

A small portion within the corporate limits of the City is served by Broward County. The 

County’s Service Area, about 0.30 square mile,  is denoted as “Retail District 3BC” and 

includes a relatively small section of the City bounded by the Florida Turnpike to the 

west, US 441 to the east, Pembroke Road to the north, and SW 25th Street to the south.  

Table 2-1 shows the service population projection per municipality is some of the areas 

currently served by Broward County. 

Table 2-1    POPULATION PROJECTION BY MUNICIPALITY 

Municipality 2015 2020 2025 2030 2035 2040 2045 

District 3BC Total 52,584 54,394 56,972 60,221 62,325 63,734 65,235 

Dania Beach 15,307 15,888 16,808 17,379 17,680 17,824 17,950 

Davie 60 60 325 538 710 874 1,033 

Fort Lauderdale 721 713 705 906 1,044 1,161 1,271 

Hollywood 4,698 4,922 5,266 5,603 5,840 6,036 6,250 

Miramar 6,615 6,623 7,359 8,291 8,858 9,310 9,832 

Pembroke Pines 4,040 4,384 4,334 4,294 4,417 4,477 4,520 

Pembroke Park 6,940 6,922 6,792 7,127 7,292 7,355 7,412 

West Park 14,203 14,882 15,383 16,083 16,484 16,697 16,967 

Note: This data was extracted from the Table WS 10 of the Broward County Facilities Work Plan, April 2020 

The City has been closely coordinating with Broward County on water service that is 

provided to a portion of the City by meetings and sharing 10-year water supply facility 

work plans. In fact, we the City of Miramar, has partnered with Broward County in 

upgrading its water distribution system in a project called Historic Miramar 

Infrastructure Improvements Project (HMII-3). This project is still on-going and should 

be completed by mid-2020. 

The City will be coordinating with Broward County Water and Wastewater Services on a 

continuing basis to better serve the areas under the County’s service area.  

 

  



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 17 

 

2.2 WATER RESOURCES AND ALLOCATIONS 

2.2.1 ACTIVE CONSUMPTIVE USE PERMIT 

The City is currently operating under the SFWMD Water Use Permit No. 06-00054-W, 

which was issued on October 3, 2017 and will expire on March 14, 2036. The annual 

allocation is 6,887.55 million gallons (18.87 MGD). The total monthly allocation is 607.43 

MG, provided the City demonstrates through documentation of reclaimed water end user 

meter readings that a minimum citywide average of 4.0 MGD of reclaimed water is being 

provided for irrigation. Currently the City is expanding its water reuse capacity from 5 

MGD to 7.5 MGD.  

 

2.3 WATER SUPPLY FACILITIES 

2.3.1 SYSTEM DESCRIPTION 

The City of Miramar owns, operates and maintains a public water system serving most 

of the City. The major components of the water system are water supply well fields, 

water treatment facilities, storage and re-pump facilities, transmission/distribution 

system, interconnections with other utilities, and customer service connections.  

Potable water is supplied primarily by two water treatment plants (WTPs) owned and 

operated by the City, namely: the East Water Treatment Plant and the West Water 

Treatment Plant. 

These two plants are operated independently but are interconnected via the water 

transmission/distribution system. The East WTP is located along S.W. 26th Terrace, 

north of Miramar Parkway (2600 SW 66th Terrace, Miramar, FL 33023).  The West WTP 

is located approximately one (1) mile west of Flamingo Road, north of the Florida 

Turnpike (4100 Flamingo Rd, Miramar, FL 33027). 

2.3.2 WATER SUPPLY SOURCES AND WELL FIELDS 

The City currently has eight primary Biscayne aquifer production wells and two Floridan 

aquifer system wells and proposes one additional Floridan aquifer system production 

well. The wells are divided between two wellfields. The Eastern Wellfield located in the 

eastern portion of the City's service area consists of four Biscayne aquifer production 

wells. The Western Wellfield, located in the central portion of the City's service area 

consists of four existing Biscayne aquifer production wells, two existing Floridan aquifer 

system production wells, and one proposed Floridan aquifer system production well. 

Two additional Biscayne aquifer wells have been constructed in the Western Wellfields 

(Huntington) but are currently capped with no pump or transmission lines installed. 

 



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 18 

 

2.3.2.1 FLORIDAN AQUIFER SOURCE 

In response to the Water Availability Rule, and the restrictions on Biscayne aquifer 

withdrawals, the City developed and installed a 2.5 MGD reverse osmosis treatment 

system utilizing water from the Floridan aquifer, which was placed into full operation 

in 2012. The Floridan aquifer is considered as an alternative water supply to the 

Biscayne aquifer and desalting technologies are needed to treat the water to potable 

quality.   

With the upgrade of the East Water Treatment Plant from lime softening to 

nanofiltration treatment technology, all existing well fields in the east have been 

plugged and abandoned. Four new wells E1-N through E4-N have been constructed in 

2018 and now supply the new nanofiltration process.  

  

Table 2-2   EAST WATER TREATMENT PLANT NEW GROUNDWATER WELLS 

New Ground Water Wells – EWTP  

Well name E1-N E2-N E3-N E4-N 

FLUWID         

Year well drilled 2018 2018 2018 2018 

Depth well drilled (feet)  150  150  150  150 

Aquifer Name  Biscayne  Biscayne Biscayne  Biscayne  

Depth of Casing (feet)  100  100  100 100  

Diameter of casing (inches) 20.7 20.7  20.7 20.7 

Pump Type         

Horsepower          

Rated Capacity (GPM@psi)                 
1,736  

                          
1,736  

                        
1,736  

                       
1,736  

Observed Yield(GPM@psi)         

Consumptive Use Permit 
Rating 

All New Wells - combined capacity is 6,944 GPM 
Permitted Allocation Not to Exceed– 1,825 MG per year or 162.73 
MG/month or 5 MGD. 



DEPARTMENT OF UTILITIES            2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 19 

 

Table 2-3   EXISTING GROUND WATER WELLS SUMMARY 

Groundwater Wells - WWTP       

Well name W1 W2 W3 W4 W5 W6 F-1 F-2 F-3 

FLUWID AAH0039 AAH0038 AAH0037 AAh0040 AAN6758 
 

AAN6758 AAN6757 
 

Year well drilled 1995 1995 1995 1992 2003 2003 2010 2010 2010 

Depth well drilled (feet) 110 115 112 70 115 115 1,350 1,350 1,350 

Aquifer Name Biscayne Biscayne Biscayne Biscayne Biscayne Biscayne Floridan Floridan Floridan 

Depth of Casing (feet) 90 88 93 48 75 75 950 950 950 

Diameter of casing 
(inches) 

20 20 20 18 24 24 18 18 18 

Pump Type V. Turbine V. Turbine V. Turbine V. Turbine Submersible Submersible Submersible  
Horsepower  120 120 120 120 200 200 200 200 

 

Rated Capacity 
(GPM@psi) 

2,800 2,800 2,800 2,800 - - 1,400 1,400 1,400 

Observed 
Yield(GPM@psi) 

         

Consumptive Use Permit 
Rating 

Permitted Allocation Not to Exceed - 10.15 MGD annual or  
330.34 MG/month 

Not to Exceed 1,149.75 MG/year or 95.81 
MG/month 

          

Groundwater Wells – EWTP (All of these wells were recently retired and are now out of service) 

Well name E1 E2 E3 E4 E5 E6 E7 E8 E9 

FLUWID AAH0028 AAH0033 AAH0030 AAH0031 AAH0029 AAH0033 AAH0034 AAH0035 AAH0036 

Year well drilled 1955 1955 1955 1955 1955 1963 1963 1963 1963 

Depth well drilled (feet) 110 110 110 110 120 110 110 110 110 

Aquifer Name Biscayne Biscayne Biscayne Biscayne Biscayne Biscayne Biscayne Biscayne Biscayne 

Depth of Casing (feet) 100 100 100 100 110 100 100 100 100 

Diameter of casing 
(inches) 

8 6 8 8 10 12 12 8 8 

Pump Type Turbine Turbine Turbine Turbine Turbine Turbine Turbine Turbine Turbine 

Horsepower  10 10 10 10 10 10 
   

Rated Capacity 
(GPM@psi) 

550 400 550 500 500 1100 1100 800 450 

Observed Yield(GPM@psi) 540 320 370 500 515 940       

Consumptive Use Permit 
Rating 

 
All Wells are Now Plugged and Abandoned with combined capacity 



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 20 

 

Figure 2—3 GROUNDWATER WELL LOCATIONS 

 

Source: SFWMD, Note that Wellfields E1 thru E9 are now retired and out of service. 

 



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 21 

 

2.4 WATER TREATMENT PLANTS 

2.4.1 EAST WATER TREATMENT PLANT 

The East WTP (EWTP) was constructed in the 1950s and has undergone many 

modifications and expansions. The facility was originally constructed as a conventional 

lime softening treatment plant that utilizes up-flow, solids contact precipitators, 

followed by gravity dual media filters, disinfection, fluoridation, and treated water 

storage and pumping facilities. Over the past two years, this facility was modernized 

with the construction of a low-pressure membrane technology (nanofiltration) as a 

replacement of the lime softening process. Since May 27, 2019, the membrane process 

at the EWTP is now in full operation with 6 MGD capacity. The process is configured to 

permit controlled bypass and blending of raw water with permeate to enhance treated 

water stability and efficiency of source water utilization. The old lime softening facility 

(5.7 MGD capacity) has now been decommissioned and demolished. 

2.4.2 WEST WATER TREATMENT PLANT 

The West WTP was constructed in 1996 with an initial capacity of 4.5 MGD of 

Nanofiltration (NF) treatment.  In 2003, the plant was expanded by 3.0 MGD, to a total 

of 7.5 MGD.  In 2007, construction of plant modifications increased the total plant 

capacity to 9.25 MGD.  The most recent expansion, bringing on-line new Floridan wells, 

and reverse osmosis (RO) membrane treatment, was operational in 2012 and expanded 

the total plant capacity to 11.75 MGD. The plant utilizes both a low-pressure membrane 

softening process (nanofiltration) and a medium pressure brackish water reverse osmosis 

process and blends the two (2) permeate streams together before distribution. Unlike 

the East WTP, this facility is not equipped for raw water bypass/blending. 

  

2.5 WATER TREATMENT PROCESSES 

2.5.1 NANOFILTRATION PROCESS  

(This applies to both East and West Water Treatment Plants) 

The nanofiltration process incorporates raw water from the Biscayne wellfield. Scale 

inhibitor is added to prevent membrane fouling; and the conditioned feed water is then 

pre-filtered through a bank of cartridge filters to remove silt and other small 

particulates from the water. 

Filtered water is then pressurized by vertical turbine pumps to the feed pressure 

required by the membrane assemblies. The membrane pressure vessels are arranged in 

a two-stage array, which means that the concentrate from the first stage becomes the 

feedwater to the second stage. This two-stage configuration is needed to improve 



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 22 

 

finished water recovery and reduce treatment loss. The permeate water is then sent to 

degasifiers from which it is discharged to a clear well where sodium hypochlorite is 

added for disinfection, caustic soda is added for pH adjustment, and fluoride is added 

for dental health. Water is then transmitted to ground storage prior to the distribution 

system.  

Concentrate from the membrane process is discharged to injection wells for disposal at 

a depth of approximately 3,500 ft. 

2.5.2 REVERSE OSMOSIS PROCESS  

(This applies to the West Water Treatment Plant Only) 

The reverse osmosis system is similar to the nanofiltration system but incorporates a 

different design due to the higher concentrations of dissolved solids present in the 

Floridan aquifer. A scale inhibitor and sulfuric acid are added to adjust pH and prevent 

membrane fouling. The conditioned feed water is then pre-filtered through a separate 

bank of two (2) micro cartridge filters to remove silt and other particulates from the 

water. Filtered water is then pressurized by a vertical turbine pump to the feed pressure 

required by the membrane assemblies (typically, 150-180 psi). The reverse osmosis (RO) 

system requires a higher feed pressure and brackish water membrane elements to 

remove salinity and other contaminants needed to meet regulatory standards. The RO 

system is also arranged in a two-stage array with energy recovery, to improve finished 

water recovery and reduce treatment loss. The purified water that permeates the 

membranes is directed to a degasifier tower to remove dissolved gases, such as hydrogen 

sulfide, before blending with the nanofiltration permeate in the clear well. 

Concentrate stream generated from the membrane treatment process is disposed of via 

two (2) on-site injection wells that are approximately 3,500 feet deep. The typical 

recovery of both membrane systems is approximately 80%, which means that 80% of the 

raw water is purified, and 20% of the raw water is concentrated and disposed.  

2.6 STORAGE AND PUMPING FACILITIES 

The City has approximately of 10 million gallons (MG) in potable water storage capacity 

in the system. Upon project completion at East WTP (a new 2 MG tank will replace the 

existing tank) the City will have a combined capacity of 11.25 MG. The West WTP has 

4.25 MG ground storage tank capacity. Each WTP also has high service pumping facilities 

appropriately sized to meet peak demands. Offsite storage is provided by a 2 MG storage 

and repumping facility (SRF) located along Douglas Road, and a 3 MG storage and 

repumping facility located on the west side of I-75. Each off-site storage facility consists 

of a concrete ground storage tank and high service pumping facilities. To achieve 

additional redundancy, the City is also planning additional storage capacity at the East 

WTP when the lime softening facilities are demolished. Table 2-3 presents the summary 

of the City’s existing storage and pumping facilities.  



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 23 

 

 

Table 2-4 SUMMARY OF STORAGE AND PUMPING FACILITIES 

Facility Storage      

(MG) 

Pumping        

Capacity (MGD) 

Firm Pumping   

Capacity (MGD) 

East WTP 1.5 11.5 8.6 

Douglas Road SRF 2.0 10.8 7.2 

West WTP 4.25 27.8 22.0 

I-75 SRF 3.0 10.8 7.2 

Total Capacities 10.75 60.9 45.0 

 

2.7 TRANSMISSION AND DISTRIBUTION SYSTEM 

The potable water distribution system within the City, including remote storage and 

high ser-vice pump stations is interconnected in a looped configuration. This provides 

reliable service to residents throughout the service area. The water distribution system 

is designed to deliver adequate flow and pressure to customers. The existing 

transmission and distribution system consist of approximately 442 miles of pipe ranging 

in size from 2 to 24 inches in diameter and predominantly constructed of polyvinyl 

chloride (PVC) and ductile iron (DI). The transmission and distribution system are in 

relatively good condition; however, water main improvements are underway via the East 

Redevelopment Transmission and Distribution Main Improvement Program to replace 

undersized and/or aging water mains located in eastern Miramar with larger diameter 

mains.  Fire hydrants are also added throughout the area. 

The City has several other programs to provide preventive maintenance for the water 

transmission and distribution system. The water valve replacement program provides 

routine maintenance and exercising of valves in the transmission and distribution system 

to ensure proper functioning. The meter exchange program has replaced the old manual 

read customer meters with new automatic read meters that drastically improve meter 

reading operations. The galvanized iron and polybutylene pipe replacement program 

systematically replaces piping in the water system that is approaching the end of its 

useful life.  

2.7.1 CUSTOMER CONNECTIONS 

The City’s water system provided potable water services to 34,043 customer accounts 

in 2019. About 97.45% are residential and 2.55% is non-residential. 

  



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 24 

 

2.7.2 INTERCONNECTS WITH ADJACENT UTILITY AGENCIES 

The City maintains a total of five (5) interconnections: three (3) with Pembroke Pines, 

one (1) with BCWWS, and one (1) with Miami-Dade Water and Sewer Department 

(MDWASD). The three (3) interconnects with the City of Pembroke Pines are along 

Pembroke Road; at Palm Avenue, at 136th Avenue, and at SW 178th Avenue.  The 

BCWWS connection is located at 25th Street and 68th Avenue, to provide emergency 

service to the eastern service area from Broward County’s District 3B storage and 

booster pump facility. MDWASD interconnect that was constructed in 2008 is located at 

the corner of Flamingo Road and Honey Hill Road. 

Table 2-5   WATER SUPPLY INTERCONNECTIONS 

Interconnect with Location Description Size 
Capacity 
(MGD) 

(see note) 
Metered 

City of Pembroke 
Pines 

Pembroke Road and Palm Avenue 12" 

2.50 

No 

Pembroke Road and SW 133rd 
Avenue 

12" No 

Pembroke Road and SW 178th 
Avenue 

12" No 

Broward County SW 68th Avenue and SW 25th Street 8" 1.50 Yes 

Miami Dade WASD Flamingo Road/Honey Hill Road 6" 1.00 Yes 

Note: The capacities are estimated based on pipe diameter.   

 

2.8 WATER CONSERVATION  

The City has implemented a number of water conservation elements including limitation 

of irrigation hours, use of xeriscape principles, requirement of ultra-low volume 

plumbing in new construction, a water conservation-based rate structure, a leak 

detection program, rain-sensor overrides for new lawn sprinkler systems, and public 

education programs. Detailed information on each of these elements is provided below. 

2.8.1 LIMITATION OF IRRIGATION HOURS 

The City’s Code of Ordinances (Section 21-48) sets forth requirements for restriction or 

curtailment of water usage at such times that an “emergency situation” is declared by 

the South Florida Water Management District and affects the City. Under these 

conditions, irrigation is limited to the hours of 4:00 AM to 6:00 AM and specific days of 

the week based upon a property’s address.  

City’s Code of Ordinances (Section 21-272) states that “the potable water system on the 

premises supplies water for only ordinary domestic type uses … and does not supply 

water to any irrigation piping system…” Thus, irrigation supply is limited to non-potable 

sources. 



DEPARTMENT OF UTILITIES             2020 WATER SUPPLY FACILITIES WORK PLAN 

  

CITY OF MIRAMAR, FLORIDA 25 

 

2.8.2 RECLAIMED WATER PROGRAM  

City’s Code of Ordinances (Section 21-294 – 21-296) states that where reclaimed water 

is available, its use is required for irrigation purposes. Where there exists available 

reclaimed water service, an existing individual irrigation system shall be connected to 

the reclaimed water system within twelve (12) months of availability. Any existing 

master irrigation system(s) shall be connected to the available reclaimed water service 

within ninety (90) days of availability. 

2.8.3 USE OF FLORIDA FRIENDLY LANDSCAPE PRINCIPLES 

The City adopted Ordinance No. 93-4 in response to this requirement and falls under the 

jurisdiction of Broward County Code of Ordinances Sections 39-77, 39-80(i) and 39-85(b). 

Florida Friendly Landscape principles encourage using low-maintenance plants and 

environmentally sustainable practices. 